Modelo AS-11
SIERRA

2%

PARTS LIS, 16

No.| Parts No. Description Q'ty] | No.| Parts No. Description Q'ty
1 6611-01 Valve Screw 1 27 6611-27 Screw 2
2 6611-02 O-Ring [P11] 1 28 6611-28 Housing 1
3 6611-03 O-Ring [P7] 1 28A 6611-28A | Plastic Wrapp 1
4 6611-04 Air Controller 2 29 6611-29 Pision Ass'y 1
5 6611-05 Valve Spring 1 30 6611-30 Set Screw [5/16"x5/16"] 2
6 6611-06 Valve Stem 1 31 6611-31 Service Wrench (2mm) 1
7A 6611-07A | P006 O-Ring [P006] 1 32 6611-32 Guide Piete 1
7B 6611-07B | P007 O-Ring [P007] 1 33 6611-33 Blade Chuck 1
8 6611-08 Valve Bushing 1 34A 6611-34A | Work Guide (Long) 1
9 6611-09 Stop Ring 1 34B 6611-34B | Work Guide (Short) 1
10 6611-10 Cap Screw [M4x15] 4 35A | 6611-35A | Blade (32T) 1
11 6611-11 Washer [M4] 4 358 6611-35B | Blade (24T) 1
12 6611-12 Lever Pin [@3x23] 1 36 6611-36 Service Wrench (4mm) 1
13 6611-13 Throttle Lever 1 38 6611-38 Screw [M4x10] 1
15 6611-15 Valve Case 1 38A | 6611-38A | Retaining Ring E3 1
16 6611-16 Bush [0806] 1 39 6611-39 Uper Wear Shoe 1
17 6611-17 Cylinder 1 40 6611-40 Blade Guide 2
18 6611-18 Valve Steeve 1 41 6611-41 Bridge 1
19 6611-19 Actuate Valve 1 42 6611-42 Fornt Bumper 1
20 6611-20 Washer [p3x@38x0.8t] 1 43 6611-43 Rear Bumper 1
21 6611-21 Cap Screw [M3x23] 3 44 6611-44 Spring Pin [¢2.5x5] 2
22 6611-22 Gasket 1 45 6611-45 Spring 1
23 6611-23 Valve Block 1 46 6611-46 Packing 1
24 6611-24 Set Screw [M4x6] 2 47 6611-47 Packing 1
25 6611-25 Bush [1010] 2 48 6611-48 Packing 1
26 6611-26 Chuck Cover 1 49 6611-49 Set Screw [M5x5] 1

ST-6611-P-0707B-PZ

Pol. Ind. Eitua n®52 Pab.5A - 48240 Berriz (Bizkaia)
AIRJALDE Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es



	Sheet1

